INSTALLATION MANUAL
Minima/700 Series
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SMALL PARTS BREAK DOWN LIST

i)
e
Ref Item Description Product Code Quantity
: Earth Cable: 2x
Earth Cable, Earth Screws & B el EART.HWIRE-175mm Earth Screws: 4x
a Washers Earth Screws: M5x4-PH Washers: 4x
Washers: WASHER-M5x2BA :
Per Floor Box
2 65mm Base: M8x45-CH
. iL | Height Adjustment Bolts & 85mm Base: M8x65-CH Adjtztcrﬂe,\’l‘;tif’ﬁi' 2
S Lock Nuts 120mm Base: M8x80-CH Per Floor éox
E Lock Nut: NUT-M8
©
= 65mm Base: M5x20-POZI
c 2 [ Base & Frame Fixing Screw 85mm Base: M5x40-POZI 2x Per Floor Box
» 120mm Base: M5x40-POZI
. 1 & 2 Compartment Floor Boxes: 1x
J CRls Cis e 3 & 4 Compartment Floor Boxes: 2x
= .
e | S AL M5x10-CS16 4x Per Floor Box
= Fixing Screws
m
©
2
=3
f ug; Outlet Plate Fixing Screws Mb5x6-PH 2x Per Outlet Plate

ALL SMALL PARTS ARE AVAILABLE FOR INDIVIDUAL ORDER.
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